1979 Model
CR250R

Set-up Instructions

INC.

100 WEST ALONDRA BOULEVARD, GARDEMA, CALIFORNIA 90247

0
0
x
0
T
0
>
<
a
z
0
I
z
<
v
x
w
b3
<

DELIVERY SERVICE MUST BE PERFORMED BY AN AUTHORIZED

AND PRE

SET-UP

al to rider

18 essenti
f his brand new

c

10
ivery o

ivery serv

deli

er set-up and pre-
When a customer t

Prop

ity of the motorcycle

HONDA MOTORCYCLE DEALER

safety

akes del

il

reliab

and

that will
An error or

ngs

There are few th
f a new motorcycle.

ion

1t

an poor preparation o

h

be in excellent running cond
ion t

atisfact
anic assembl

158

it to

customer d

he expects
ht made by the mech

¥

motorcycle
cause greater

faulty

m

asily result

Ing a new unit can e

ici

and servi

ing

oversig

he rider.

jury to t

nj

or even i

¥

chine

damage to the ma

3

operatlon

der’s view.

ri

Right and left are determined from the

NOTE:

Date of Issue: 9/78

1o0f 24

© American Honda Motor Co,, Inc, 1978



1979 MODEL CR250R SET-UP INSTRUCTIONS HONDA

SET-UP INSTRUCTION O
REVISED PAGES

Pages Affected Orig. Issue Date Rev. Date

1 through 24 9/78 Original ./

Remove and destroy superseded pages.

9/78

2of 24 © American Honda Motor Co., Inc, 1978



HONDA

1979 MODEL CR250R SET-UP INSTRUCTIONS

Wood
Top

Straps

STEP 1—Remove straps holding carton cover.
Lift up carton cover and remove. Remove crate
wood top. Remove straps holding front wheel to
crate frame.

STEP 2—Remove rubber band holding front
fender to front wheel and frame. Remove seat.

Front Rubber
Wheel Band

Seat

Parts

Rubber Carton

Handlebar

STEP 3—Remove rubber bands and remove han-
dlebar and parts carton.

STEP 4-Remove rubber bands holding side
covers and remove side covers. Cut strap hold-
ing parts carton and remove parts carton.

Side
Covers

Rubber Parts
Band Carton

9/78
© American Honda Motor Co., Inc. 1978



1979 MODEL CR250R SET-UP INSTRUCTIONS

HONDA

Center
Brace
(Each Side)

Crate
Bolt
Basa (Each Side)

STEP 5—Remove two bolts attaching right and
left center braces to crate base. Discard bolts
and center braces.

STEP 6—Remove two bolts attaching front
shipping brace bracket to lower handlebar
holders. Discard bolts.

Rear Shipping
Brace

r

Rear Shipping
Brace Brackets

STEP 7—Remove two bolts attaching rear ship-
ping brace to rear shipping brace brackets. Dis-
card bolts.

Crate
Top

Crate End
(Typical)

(4 Corners)

STEP 8—Remove four bolts attaching metal
crate ends to crate top. Carefully remove crate
metal top. Discard bolts and crate top.

4 of 24

9/78
© American Honda Motor Co., Inc, 1978



HONDA

ware.

Metal
Straps

Crate
Top

Parts
Carton

STEP 9—Remove bolts attaching metal straps to
crate top. Cut strap holding parts carton and re-
move parts carton. Discard all attaching hard-

Bolts
(4 Corners)

STEP 10—Remove four bolts attaching metal
crate ends to crate base. Discard bolts and crate
ends.

Bolt
(Each Side)

card brackets.

Rear Shipping
Brace Brackets

STEP 11—Remove rear shipping brace brackets
by loosening attaching bolts on each side. Dis-

STEP 12—Remove lower shipping bracket on
each side by removing 10 x 20 mm bolts and
screws. Retain bolts for reinstallation and dis-
card screws and brackets.

9/78

® American Honda Motor Co., Inc. 1978

5 of 24

1979 MODEL CR250R SET-UP INSTRUCTIONS



1979 MODEL CR250R SET-UP INSTRUCTIONS

HONDA

STEP 13—Unpack remaining loose parts and check against this illustration. Report any damaged or
missing parts immediately to American Honda Motor Co., Inc., 100 West Alondra Blvd., Gardena,
California 90247.

Front
Brake Panel
Assembly

2)

Throttle
Grip
Housing

Throttle
Grip

6 of 24

9/78

© American Honda Motor Co,, Inc, 1978



HONDA

Block

STEP 14—Remove motorcycle from crate base
and support on a padded block under engine.

m Motorcycle can easily be tipped

over until it is resting on front wheel and side

Shipping &
Brac

0 x 50 mm
Bolt
STEP 15—Remove shipping brace from between
frame and right swing arm by removing two 10
mm bolts. Retain bolts and discard shipping

1979 MODEL CR250R SET-UP INSTRUCTIONS

stand. brace and collar.

10 x 356 mm
Flange
Bolt

Rear (Each Side)

Shock
Absorber

i

10 x 50 mm

STEP 17—Install left rear shock absorber as
shown using two 10 x 35 mm flange bolts.
Tighten all four shock absorber attaching bolts
to specified torque.

STEP 16—Install right rear shock absorber as
shown using bolts retained in step 15. Install the
10 x 35 mm flange bolt on the frame end and
the 10 x 50 mm flange bolt on the swing arm

( end.

178
© American Honda Motor Co., Inc. 1978

Torque specification:
3.8-4.8 kg-m (28—35 lhs-ft)

7 of 24



1979 MODEL CR250R SET-UP INSTRUCTIONS

HONDA

Upper
Fork
Bridge

Lower
Fork
Bridge

STEP 18—8lide right fork leg (fork leg with split
boss) up through upper and lower fork bridges,
aligning top of fork leg with top of upper fork
bridge.

8 x 40 mm
Flange Bolts

STEP 19-Insert two 8 x 40 mm flange bolts
through holes in lower fork bridge as shown.
Tighten bolts to specified torque.

Torque specification:
1.8-2.5 kg-m (13—18 Ibs-ft)

STEP 20—Insert two 8 x 65 mm flange bolts
through holes in upper fork bridge from the
rear, and install two 8 mm flange nuts. Tighten
nuts to specified torque.

Torque specification:
1.8—2.5 kg-m (13- 18 Ibs-ft)

STEP 21-S8lide left fork leg up through upper
and lower fork bridges, aligning top of fork leg
with top of upper fork bridge. Position cable
guide as shown and insert two 8 x 40 mm
flange bolts through cable guide and into holes
in lower fork bridge. Tighten bolts to specified
torque.

Torgue specification:
1.8-2.5 kg-m (13—18 Ibs-ft)

8 of 24

9/78
© American Honda Motor Co., Inc. 1978



HONDA 1979 MODEL CR250R SET-UP INSTRUCTIONS

Flange §
Nuts

STEP 22—Position cable guide as shown and in-
sert two 8 x 65 mm flange bolts through holes in

upper fork bridge and cable guide, from the rear. Panel Linings
Install two 8 mm flange nuts and tighten to || STEP 23—Make sure brake linings and inside of
specified torque. brake drum are clean. Clean if necessary, and in-
Torgue specification: stall brake panel assembly in brake drum. Check
1.8—-2.5 kg-m (13—18 Ihs-ft) that grease seal is clean and filled with grease.
Left

-/ Tongue

.
-

L
.

STEP 25—Loosen four 6 mm flange nuts. Insert
front axle through right fork leg, through wheel
hub, and thread into left fork leg. Tighten to
STEP 24—Position front wheel between fork | |specified torque,

legs, with groove in brake panel aligned with Torque specification:

tongue on left fork leg. 5.5-7.0 kg-m (40-51 lbs-ft)

Groove

9/78
© American Honda Motor Co., Inc. 1978 9of 24



1979 MODEL CR250R SET-UP INSTRUCTIONS

HONDA

STEP 26-Install 12 mm flange axle nut and
tighten to specified torque.

Torque specification:
5.5—7.0 kg-m (40-51 ibs-ft)

ower 6 mm
Flange Nuts

STEP 27—Tighten upper 6 mm flange nuts
to specified torque first, then tighten lower
6 mm flange nuts to same torque.

Torgue specification:
1.0-1.2 kg-m (7-9 Ibs-ft)

Special
Collars

Grommet
{Typical)

STEP 28—Insert four special collars into top
of grommets in front fender as shown.

6x 22 mm
Flange Bolts and
Special Plain Washers

STEP 29—Position front fender between fork
legs with long end forward and install using four
special plain washers and 6 x 22 mm flange
bolts. Tighten securely.

10 of 24

9/78

© American Honda Motor Co., Inc. 1978



HONDA

1979 MODEL CR250R SET-UP INSTRUCTIONS

Throttle And
Clutch Cables

STEP 30—Remove tape holding throttle and
clutch cables to frame. Route cables forward
between right fork leg and steering head, and
between upper and lower fork bridges.

Serrations

Lower
Holders

STEP 31—Position handlebar on lower holders
with serrations aligned with holders and punch
marks on handlebar in line with top of holders.

Punch

Marks ; Uppax

Holders

Breather
Tube

STEP 32—Position upper holders on handlebar
with punch marks on holders forward. Insert
fuel tank cap breather tube in steering stem nut.

8 x 35 mm
Flange Bolts

STEP 33—Install holders loosely using two 8 x
35 mm flange bolts for each. Position handlebar
to suit rider and tighten forward bolts to speci-
fied torque first, then tighten rear bolts to same
torque.

Torgue specification:
1.8-2.5 kg-m (13—18 lbs-ft)

9/78
© American Honda Motor Co., Inc. 1978

11 of 24



1979 MODEL CR250R SET-UP INSTRUCTIONS

HONDA

Throttle
Cable

STEP 34—Position front number plate as shown
and route throttle cable through round hole in
number plate.

Rubber
Band
(Each Side)

STEP 35—Hook number plate to fork legs as

shown using two rubber bands.

Front
Number

Throttle
Grip Area

STEP 36—Clean throttle grip attaching surface
of handlebar and apply a thin coat of clean
grease to throttle grip area.

Throttle
Grip

STEP 37—Slip throttle grip onto handlebar.

12 of 24

9/78

© American Honda Motor Co., Inc. 1978



HONDA

1979 MODEL CR250R SET-UP INSTRUCTIONS

Upper
Housing

Throttle
Cable

STEP 38—Screw throttle cable into upper
throttle grip housing and tighten with pliers.

Throttle
Grip

Throttle
Cable End

STEP 39—Insert end of throttle cable into hole
in throttle grip. -

Lower
Housing

5x20 mm
Screws

Punch Mark

STEP 40—Position lower throttle grip housing
over throttle grip and assemble using two 5 x 20
mm pan head screws. Align split of housing with
punch mark on handlebar. Tighten lower screw
to specified torque first, then tighten upper
screw to same torque.

Torque specification:
0.45-0.60 kg-m (3—4 |bs-ft)

Check that throttle grip turns freely.

Front
Brake
Cable

Dust Cover

STEP 41—Remove dust cover from end of front
brake cable. Retain for reinstallation.

9/78
© American Honda Motor Co,, Inc. 1978

13 of 24



HONDA

1979 MODEL CR250R SET-UP INSTRUCTIONS

STEP 42—Route front brake cable as shown,
up through cable guides on fork bridges in
front of number plate.

STEP 43—Insert front brake cable into cable
clamp on left fork leg. Tighten screw of cable
clamp securely.

Dust Cover

.
e
maaaaaae

P
-

STEP 44—Route end of front brake cable
through dust cover removed in step 41.

STEP 45—Insert end of front brake cable into
slot in brake lever.

14 of 24

9/78

© American Honda Motor Co,, Inc, 1978



HONDA

1979 MODEL CR250R SET-UP INSTRUCTIONS

Knurled Cable
Nut Adjuster

STEP 46—Pull brake cable back through slots in
knurled nut and cable adjuster.

Adjusting
Nut

STEP 47—Adjust front brake as described in
owner’s manual and slip rubber boot up over
threads. Tighten lock nut.

STEP 48—Check that front brake lever free
play is 10—20 mm (3/8—3/4 in.) at tip of brake
lever. If necessary, adjust free play as described
in owner’s manual. Install dust cover.

STEP 49—Check that nylon cover is over end of
clutch cable.

9/78
© American Honda Motor Co., Inc. 1978

15 of 24



HONDA

1979 MODEL CR250R SET-UP INSTRUCTIONS

STEP 50—Route clutch cable to the rear of the
front brake cable and insert end of clutch cable
into slot in clutch lever.

Clutch Cable Knurled

Adjuster Nut

STEP 51—Pull clutch cable back through slots in
knurled nut and cable adjuster.

Lock Dust
Nut Cover

STEP 52—Check that clutch lever free play is
10—20 mm (3/8—3/4 in.) at tip of clutch lever.

If necessary, adjust free play as described in
owner’s manual, Install dust cover.

STEP 53—Route ignition switch wires above left
fuel tank mount between fuel tank and frame.
Press wires into space between fuel tank and
frame.

16 of 24

9/78

© American Honda Motor Co,, Inc. 1978



HONDA

1979 MODEL CR250R SET-UP INSTRUCTIONS

Connectors

dEaae
S

e

B

B

STEP 54—Connect ignition switch wires to main
wire harness color-to-color.

|pping
Bolt
(Discard}

STEP 55—Remove 10 mm shipping bolt attach-

ing side stand to frame. Discard bolt.

Nut
STEP 56—Install side stand as shown using
special pivot and 10 mm nut. Tighten bolt and
nut to specified torque. Check side stand op-
eration.

Torque specifications:
Pivot bolt: 2—2.5 kg-m (15—18 Ibs-ft)
10 mm nut: 3—4 kg-m (22—29 |bs-ft)

Spring

Screwdriver

Steel
Wire
Puller

STEP 57—Install side stand return spring as
shown using a screwdriver or steel wire. Re-
move block from under engine and rest motor-
cycle on side stand.

9/78

© American Honda Motor Co,, Inc. 1978

17 of 24




1979 MODEL CR250R SET-UP INSTRUCTIONS HONDA

Ignition

Throttle
Cable

Front Brake
Cable

STEP 58—Check routing of throttle cable, clutch cable, front brake cable, and ignition switch wires
as shown.

9/78
18 of 24 ® American Honda Motor Co., Inc. 1978



HONDA

1979 MODEL CR250R SET-UP INSTRUCTIONS

Foot Peg
Bracket -

10 x 20 mm
Flange Bolts

STEP 59—1Install left foot peg and bracket using
two 10 x 20 mm flange polts (one retained from
step 12). Install right foot peg and bracket using
10 x 20 mm bolt retained from step 12. Tighten
all foot peg bracket bolts to specified torque.

Torgue specification:
3.8—4.8 kg-m (28—35 lhs-ft)

Gearshift 6 x25 mm
Pedal Flange
Bolt

STEP 60—Position gearshift pedal so a line be-
tween top of pedal and foot peg is parallel with
the ground. Install pedal using a 6 x 25 mm
flange bolt. Tighten bolt to specified torque.

Torgue specification:
1.0-1.4 kg-m (710 Ibs-ft)

.
Air Clean
Element

Air
Cleaner
Cover

STEP 61—Remove air cleaner cover from air
cleaner case by removing rubber band. Remove
air cleaner element, and clean if necessary. Re-
install element and air cleaner cover, using
rubber band removed.

6 x 22 mm
Flange Bolt

STEP 62—Install right and left side covers with
upper edges under upper frame tubes as shown.
Install a 6 x 22 mm flange bolt through each
cover and tighten securely.

9/78
© American Honda Motor Co., Inc. 1978

19 of 24




1979 MODEL CR250R SET-UP INSTRUCTIONS

HONDA

(Typical)

STEP 63—Hook a strap to right and left side
covers as shown.

Fuel Tank

= e
Petcock

STEP 64—Turn fuel petcock to OFF and dis-
connect fuel line at petcock. Remove and in-
spect fuel tank, drain and flush. Reinstall fuel
tank, fill, turn on fuel petcock and check for
leaks.

L

STEP

mission oil. Reinstall and tighten drain plug.

NOTE: Not required if less than 4 months
have elapsed since date of manufacture shown
on identification plate on steering head.

Fill transmission with recommended oil as
described in owner’s manual.

STEP 66—Remove inspection hole cap and
check ignition timing as described in owner’s
manual. Reinstall inspection hole cap.

NOTE:
timing is incorrect, replace A.C. generator or
C.D.I. unit.

Ignition timing is not adjustable. If

20 of 24

9/78
© American Honda Motor Co., Inc. 1978



HONDA

1979 MODEL CR250R SET-UP INSTRUCTIONS

Lock
Nut Adjuster

i

STEP 67—Check that throttle grip free play is
59—10° of grip rotation. To adjust free play,
loosen free play adjusting lock nut and turn ad-
juster as required. After adjustment, tighten lock
nut. Reinstall rubber cap or dust cover.

NOTE: Free play adjustment can be made at
either end of throttle cable. Use lower adjust-
er to make major adjustments.

Submuffler

STEP 68—Remove 8 x 16 mm bolt attaching
submuffler brace to frame. Retain bolt for seat
installation.

Frame

STEP 69—Insert seat prong under frame.

8 x 16 mm
Flange Bolt
{Each Side)

STEP 70—Attach rear of seat using an 8 x 16
mm flange bolt on each side. (One of which was
retained in step 68.) Tighten bolts to specified
torque.

Torgue specification:
1.8-2.5 kg-m (13—18 Ihs-ft)

9/78

© American Honda Motor Co., Inc. 1978

21 0of 24



1979 MODEL CR250R SET-UP INSTRUCTIONS

HONDA

Adjuster

STEP 71—Raise rear wheel off the ground using a support block under motorcycle. Rotate rear
wheel by hand and measure free play before brake starts to engage. Free play, measured at tip of
brake pedal, should be maintained between 20—30 mm (3/4—1-1/4 in.). To adjust free play, turn
adjusting nut. Turning adjusting nut clockwise will decrease free play.

(3/4—1-1/4 in.)

Rear Brake
Pedal

1 mm (1/2 in.)

Chain
Tensioner

. Roller

Index Mar
(Each Side) §

&gg Cotter

A Pin !

STEP 72—Adjust and lubricate drive chain as de-
scribed in owner’s manual. Check alignment of

chain guide.
Drive chain slack: 13 mm (1/2 in.)

STEP 73—Check that spokes are tight. Check
tire pressure:

Front: 17 psi.
Rear: 17 psi.

22 of 24

9/78

© American Honda Motor Co., Inc. 1978



HONDA

1979 MODEL CR250R SET-UP INSTRUCTIONS

TORQUE TABLE

ITEM

Rear shock absorber bolts
Front fork bolts

Front axle

Front axle nut

Right fork leg axle clamp nuts
Front axle lock bolt
Handlebar holder bolts
Throttle grip housing screws
Side stand pivot bolt

Side stand pivot bolt nut
Foot peg bracket bolts
Gearshift pedal bolt

Seat attaching bolts

SIZE TORQUE
10 mm 3.8—4.8 kg-m (28—35 lbs-ft)
8 mm 1.8—2.5 kg-m (13—18 lbs-ft)
----- 5.5—7.0 kg-m (40—51 lbs-ft)
12 mm 5.5—7.0 kg-m (40—51 lbs-ft)
6 mm 1.0—1.2 kg-m (7—9 lbs-ft)
6 mm 0.8—1.2 kg-m (6—9 lbs-ft)
8 x 35 mm 1.8—2.5 kg-m (13—18 lbs-ft)
5 x 20 mm 0.45—0.6 kg-m (3—4 lbs-ft)
10 mm 2—2.5 kg-m (15—18 lbs-ft)
10 mm 3—4 kg-m (22—29 1bs-ft)
10 x 20 mm 3.8—4.8 kg-m (28—35 lbs-ft)
6 x 25 mm 1.0—1.4 kg-m (7—10 lbs-ft)
8§ x 16 mm 1.8—2.5 kg-m (13—18 lbs-ft)

NOTE: Check all items listed on the following Pre-Delivery Service Check List. Refer to
owner’s manual for specifications and detailed procedures. Always test ride the
unit to make sure that it is functioning properly.

O O 0O O

uaog o

J
]

]

PRE-DELIVERY CHECK LIST

Adjust front and rear brakes, check cable
routing and check operation.

Adjust clutch, check cable routing and check
operation.

Drain oil from transmission (/f necessary).
Refill with recommended oil,

Remove and inspect fuel tank, drain and
flush.

Reinstall fuel tank, fill, turn on petcock and
check for leaks.

Check ignition timing.

Check throttle grip free play, cable routing,
and operation in all steering positions.

Adjust and lubricate drive chain.

Check wheel spoke tension.

Check tire pressure.

]

=

]

Check operation and adjustment of front
and rear suspension.

Check security of all nuts, bolts, and other
fasteners.

Check to ensure all applicable recall and pro-
duct update campaigns are complied with.

TEST RIDE: Check performance, handling
and operation:

e Transmission and clutch: Ease of shifting,
clutch operation, ete.

e Acceleration: Smoothness, etc.

e Cruising: Smoothness, etc.

e Handling: Stability and cornering.

e Brakes: Smoothness and stopping power.

e Idling: Smoothness, throttle response, re-
turn to idle.

e Upon completion of test ride, check for
fuel and oil leaks.

9/78

© American Honda Motor Co., Inc. 1978

23 of 24




1979 MODEL CR250R SET-UP INSTRUCTIONS

PARTS PACKAGE CONTENTS

The following is a list of items contained in the parts package carton packed in the crate.

DESCRIPTION

Handlebar

Throttle grip

Throttle grip housing A

Throttle grip housing B

Handlebar upper holder (2 reqd)

Screw, pan head, 5 x 20 mm (2 reqd), throttle grip housing
Bolt, flange, 8 x 35 mm (4 reqd), handlebar upper holders
Number plate, front

Band, number plate (2 reqd)

Cover, handle lever (2 reqd)

Front fork, right

Front fork, left

Front axle

Nut, flange, 12 mm, front axle

Bolt, flange, 8 x 65 mm (4 reqd), fork upper bridge
Nut, flange, 8 mm (4 reqd), fork upper bridge
Bolt, flange, 8 x 40 mm (4 reqd), steering stem
Brake cable top guide, fork upper bridge

Brake cable bottom guide, steering stem

Front fender

Washer, front fender (4 reqd)

Bolt, flange, 6 x 22 mm (4 reqd)

Rubber, fender mount

Collar, fender mount

Front brake panel assembly

Front brake cable

Right side cover

Left side cover

Band, side covers

Bolt, flange, 6 x 22 mm (2 reqd)

Rubber, fender mount (2 reqd)

Collar, fender mount (2 reqd)

Rear shock absorber (2 reqd)

Bolt, flange, 10 x 35 mm (3 reqd), rear shock absorber
Bolt, flange, 10 x 50 mm, rear shock absorber (right lower)
Side stand

Screw, pivot, side stand

Spring, side stand

Nut, hex head, 10 mm, side stand

Left step assembly

Bolt, flange, 10 20 mm (2 reqd), left step

Gearshift pedal

Bolt, flange, 6 x 25 mm, gearshift pedal

Front wheel

Seat

Bolt, flange, 8 x 16 mm (2 reqd), seat

Owner’s manual

24 of 24

H/C

PART NUMBER

53167-630-003
53168-430-003
95014-22200
93500-05020-0H
90111-362-000

HONDA

61136-430-000ZA

61133-430-000
53176-430-000
51400-430-700
51500-430-700
44301-430-700
94050-12000
95700-08065-08
94050-08080
95700-08040-08
45469-430-000
45468-430-000
61100-430-000
90506-430-000
95700-06022-08
61103-430-000
61104-430-000

83503-430-000
95700-06022-00
61103-430-000
61104-430-000
52400-430-700
95800-10035-08
95800-10050-08
50530-430-000
90108-283-000
95014-71702
94002-10080-05
50602-430-000
95700-10020-08
24701-430-000
95700-06025-08
77100-430-700
95700-08016-08
3143001

9/78

© American Honda Motor Co., Inc, 1978






EAD THIS READ THIS READ THIS

ON DA

x

READ THIS

MODIFICATIONS WHICH YOU HAVE MADE, OR SHOULD MAKE IN THE FUTURE, TO
ANY HONDA MOTORCYCLE, SHALL BE DEEMED BY OUR COMPANY TO HAVE BEEN
PERFORMED AT YOUR SOLE RISK AND RESPONSIBILITY, AND WITHOUT OUR
COMPANY'S OR THE MANUFACTURER’S APPROVAL OR CONSENT, IMPLIED OR
EXPRESSED. WE FURTHER DISCLAIM ANY AND ALL LIABILITY, OBLIGATION, OR
RESPONSIBILITY FOR ANY DEFECTS OF MODIFIED PARTS OR OF THE MODIFIED
MOTORCYCLE, AND FOR ANY CLAIMS, DEMANDS, OR CAUSES OF ACTION FOR
DAMAGE TO PROPERTY OR FOR PERSONAL INJURIES RESULTING FROM THE
MODIFICATION OF SAID HONDA MOTORCYCLE.

.
5
o
-
<
kLY
(a2

READ THIS




